
2003 - 2010

MODEL 485 FRONT AXLE ASSEMBLY

 

HORST
WAGONS

19

9.14

9.3

9.10

9.11

9.9

9.7

9.13

9.12

9.1

9.2

9.4

9.5

9.8

2

11

18

17.3

17.2

17.1

17.3

17.2

17.1

19

16 106 1514

5

15

16

10

20

191118

4

2.3

2.2

2.1

2.2

2.3

812 17.3 17.2

12

8

7

13

9.6

17

2.1

1

20



MODEL2003 - 2010

MODEL 485 FRONT AXLE ASSEMBLY

 

HORST
WAGONS

Parts List

DESCRIPTIONKEYWORDSQTYITEM

Front Axle Assembly22-151111

Front Right Spindle11-141512

Cup (13620)11-100922.1

Cone (13686)11-101022.2

Seal (CR20952)11-101122.3

Front Left Spindle11-141613

Spindle Pin Assembly(13 3/4")22-116524

Rocking Bolster Assembly22-116715

Bolster Pin Assembly22-151016

Timkin Pin Assembly22-110617

1" Heavy Hex Slotted Nut11-108138

Hub c/w Parts (16000)33-140629

Hub (16000) c/w Press in Bolts11-140519.1

Stud Bolt 3/4"-16 x 3 1/2"11-1411109.2

Dust Cap(D16000)11-141019.3

[Cup (47620)]11-140919.4

[Cone(47687)]11-140819.5

[Cup (39520)]11-119319.6

[Cone(39585)]11-119219.7

[Seal(38730)]11-140719.8

1.75 Slotted Hex Nut11-141219.9

Dust Cap Gasket(D16000)11-164219.10

5/16 x 3 1/2 Cotter Pin11-141319.11

16000lb Wheel Nut Flange Washer11-1638109.12

3/4"-16 Weel Nut11-1639109.13

Hex Bolt - (5/16-18 UNC x 1/2)11-164049.14

Monro Shock (AM10041BTO)11-1168210

Tie Rod (33")22-1161211

3/16 x 2 Cotter Pin11-1016312

1" Washer11-1376313

3/8" x 2 3/4" Hex Bolt11-1617114

5/8 x 5 1/2 Bolt11-1064215

5/8" x 3-1/2" Bolt & Locknut11-1171216

485/605 Tongue Bracket22-1162117

Cup (13620)11-1009417.1

Cone (13686)11-1010417.2

Seal (CR20952)11-1011417.3

ES176XHD Rod End R Thread11-1103218

ES176XHD Rod End L Thread11-1104219

5/8" x 4" Bolt & Locknut11-1170220



2003 - 2010

MODEL 485 REAR AXLE ASSEMBLY

 

HORST
WAGONS

Parts List

DESCRIPTIONPART NUMBERSQTYITEM

Rear Axle Assembly22-140311

Hub c/w Parts (16000)33-140622

Hub (16000) c/w Press in Bolts11-140512.1

Stud Bolt 3/4"-16 x 3 1/2"11-1411102.2

[Cup (47620)]11-140912.3

[Cone(47687)]11-140812.4

[Cup (39520)]11-119312.5

[Cone(39585)]11-119212.6

[Seal(38730)]11-140712.7

1.75 Slotted Hex Nut11-141212.8

Dust Cap Gasket(D16000)11-164212.9

16000lb Wheel Nut Flange Washer11-1638102.10

3/4"-16 Weel Nut11-1639102.11

Hex Bolt - (5/16-18 UNC x 1/2)11-164042.12

Dust Cap(D16000)11-141012.13

5/16 x 3 1/2 Cotter Pin11-141312.14

5/8 x 5 1/2 Bolt11-106423

2.12

2.13

2.14

2.8

2.6

2.11

2.10

2.1

2.2

2.3

2.4

2.7

3

3

1

2

2.9


